
Water e-Journal   Online journal of the Australian Water Association1

Sewage Catchment

J Barrnett

Odour control at a 
WWTP in a combined 
stormwater sewage 
catchment treating 
domestic and 
industrial wastewater

Abstract
TasWater operates the Ti-Tree Bend (TTB) wastewater 
treatment plant (WWTP), a continuous mixed activated 
sludge (CMAS) plant, in Launceston, Tasmania. The 
combined sewer system dates back to the 1860s, 
with the WWTP commissioned in 1974. TTB receives 
combined wastewater including; stormwater, domestic 
and industrial waste. 

Sulphide in wastewater can cause significant odour 
issues through the generation of hydrogen sulphide (H2S) 
gas in sewers and WWTPs. Ferrous chloride (iron salts) 
are added in excess to enable the precipitation of iron 
sulphide, reducing the potential for H2S release from the 
wastewater. The historical sulphide concentration was 0.1 
– 1.1 mg/L, the initial iron dosing was based on 1 mg/L.

Following iron salts dosing commencing in September 
2015 a statistically significant decrease in the mean 
monthly H2S was detected at two locations of between 
20 – 70%. The initial dose rate increased from 3.5 mg 
Fe/L to 15 mg Fe/L during the period September to 
March as the temperature increased.

A secondary effect of the iron dosing was a 38% 
reduction in total phosphorus in the effluent, 
decreasing the environmental phosphorus load by 
approximately 11,000 kg/y. Historically the wastewater 
entering TTB has low alkalinity, analytical data 
indicated that iron salts dosing had no effect on the 
levels in the Activated Sludge Tank, however, there 
were significant reductions in the pH. 

Introduction
Background
TasWater operates the Ti-Tree Bend (TTB) wastewater 
treatment plant (WWTP), a continuous mixed activated 
sludge (CMAS) plant, in Launceston, Tasmania. 
Launceston was one of the first cities in the southern 
hemisphere to have a sewer system dating back to 
the 1860s. The WWTP was commissioned in 1974 and 
receives combined wastewater including; stormwater, 
domestic and industrial waste.  
The WWTP is located on reclaimed flood plains in 
the upper reaches of the Tamar Estuary. The influent 
wastewater is pumped from sewerage pump stations 
(SPS) via rising mains to the plant. 

ISSN 2206-1991
Volume 2 No 2 2017 

https://doi.org/10.21139/wej.2017.011

Effects of managing WWTP odour through the addition  
of ferrous chloride



Sewage Catchment

Water e-Journal   Online journal of the Australian Water Association

TTB receives approximately 12 ML/d average dry weather 
flow (ADWF) and during significant wet weather events 
the flow can increase by 10 times ADWF. 

The STP consists of screening and grit removal, 
contained in the Inlet Works building with Archimedes 
pumps lifting the wastewater to the primary 
sedimentation tanks (PST). During wet weather the 
PST bypass at flows >800 L/s to protect the activated 
sludge tank (AST) treatment train. Due to historically 
low alkalinity, magnesium hydroxide is dosed to the 
AST aiming for a residual of 100 mg/L. Floc separation 
occurs in two secondary clarifiers, with chlorine 
disinfection. Primary and secondary sludge is treated in 
a mesophilic anaerobic digester, with sludge pumped to 
drying beds.

The main driver for installing the iron salts dosing 
system was community odour complaints. An odour 
abatement plan was developed for TTB and iron salts 
dosing was stage one of three stages.

Due to the rising mains and the relatively long 
detention times in the SPS during low flow periods the 
odour emitted at TTB leads local residents to file odour 
complaints. An iron salts chemical dosing unit was 
commissioned in September 2015 with dosing points in 
the two rising mains. During dry weather flows 100% of 
the influent was dosed, however, due to the combined 
system a high flow set point automatically turns dosing 
off in wet weather events.

Iron Salts dosing for Odour Control
Hydrogen sulphide (H2S) is commonly generated in 
rising mains and in turbulent primary wastewater 
treatment processes with anaerobic conditions, elevated 
temperature and low pH, (Harshman and Barnette, 2000, 
Zhang et al., 2010). This can be a major cause of odour 
related complaints. Generally H2S is the most prevalent 
compound, however, other odorous compounds, 
including mercaptans and amines, are usually present in 
rising mains and WWTPs which are not affected by iron 
salts (Harshman and Barnette, 2000).

The addition of iron salts has been used effectively in 
the past as a chemical method for odour abatement 
by removing sulphide in sewer systems (Zhang et al., 
2010). This is a highly acidic solution which has the 
potential to decrease pH and alkalinity in the WWTP. 
Within the aeration process of the treatment plant 
the ferrous sulphide is oxidised to sulphate and ferric 
iron, the ferric iron then can be used for chemical 

precipitation of phosphorus (Harshman and Barnette, 
2000, Apgar and Witherspoon, 2007).

The reported optimal dose ratio for Fe:S 

can be vastly different depending on 
infrastructure and the chemical 
composition of the wastewater. 
Laboratory and field testing have 
shown removal rates of up to 
90% downstream of dosing 
points when ferrous iron is 
dosed at a ratio of between 
3.1:1 and 66:1 Fe:S (Zhang 
et al., 2010, Nielsen et 
al., 2008, Apgar and 
Witherspoon, 2007). 

To achieve a target 
residual sulphide 
concentration in the inlet 
works at TTB of <0.1 mg 
S2-/L the expected dose 
ratio has been estimated 
to be ≥ 3.5:1 Fe:S (de Hass 
et al., 2008). However, as 
the target residual sulphide 
level decreases below 1.0 
mg/L a higher dose rate of iron 
salt will be required. 

Effects on Post Inlet 
Processes
The addition of iron salts at the Inlet 
Works also has the potential to affect other 
aspects of the treatment process, including the 
suspended solids and total phosphorus in the final 
effluent. Activated sludge flocs are a complex mixture, 
comprising microorganisms, exocellular biopolymer or 
extracellular polymeric substances and debris. Due to 
the majority of exocellular biopolymers being negatively 
charged, cations become an important structural 
component as a binding agent within the biopolymeric 
network (Park et al., 2006, Tchobanoglous and Burton, 
1991). The addition of divalent cations has been 
reported to have a significant effect on the final effluent 
quality through the reduction of suspended solids and 
BOD (Park et al., 2006, Barnett et al., 2012). It is also 
expected that the effluent quality could be affected 
through the oxidation of iron sulphide in the AST,  
where ferric iron (Fe3+) will be available in excess to 
form iron phosphate. 

2



Sewage Catchment

Materials and Methods
Portable App-Tek 0 – 50 ppm H2S odour loggers, 
with a resolution of 0.1 ppm and accuracy of ± 2 ppm 
at 20 ppm, were installed at the TTB WWTP in the 
same locations where a historical odour survey was 
undertaken by external consultants. Two main sites 
were identified, the Inlet Works Channel and the 
Archimedes Wet Well. The Inlet Works Channel logger 
was situated in an enclosed site at the inlet channel 
before screening and the Archimedes Wet Well logger 
was situated at the base of the Archimedes screw 
pumps in an enclosed wet well.

Data was collected from the odour logger on a 
fortnightly basis with the sample frequency being every 
minute. Odour loggers were calibrated and serviced 
annually during winter by Thermo Fisher Scientific onsite 
loggers which were maintained by operators, with in situ 
recalibrations and filter replacement as required.

The ANOVA comparison of means statistical analysis 
was undertaken using MINITAB software program.

Results and Discussion
Initially jar tests were undertaken before the chemical 
dosing unit was commissioned to determine the 
optimal dose rate, which was determined to be 5 mg/L 
Fe-2 :1 mg/L S-2 (Barnett, 2014). Theoretically the ratio 
for sulphide removal through ferrous iron addition 